
 COMMISSION MEETING MINUTES 
September 26, 2017 

Meeting held at 1434 Air Rail Avenue, Virginia Beach, VA 23455 Page 1 of 24 

No. Topic Page 

1. Awards and Recognition 3-5 
a. National Association of Clean Water Agencies 3-4 
b. Service Awards 4 
c. WateReuse Young Professional of the Year 5 
d. American Water Works Association Award of Excellence 5 

2. Consent Agenda 6 
a. Approval of Minutes 6 
b. Contract Award and Task Order 6 
c. Contract Change Orders 6 
d. Sole Source 6 

3. Carbon Footprint Reduction 7-8 

4. Lucas Creek – Woodhaven Interceptor Force Main Replacement Phase  I
Virginia Clean Water Revolving Loan Fund (VCWRLF) Resolution

9 

5. Procurement Policy Revisions 10 

6. Atlantic Treatment Plant Influent Screen Expansion Initial Appropriation 11 
[...]
• MAXIMIZING Resource Recovery (business case must be good)
– Water

– P

– N (can’t compete)

– CH4 – biogas (electricity, CNG, etc)
– Heat

– Hydraulic energy
– Chemicals of interest (maybe)

– Biosolids (N, P, organics)
– Etc, etc, etc

Intensification

Nitrogen Removal Technologies - Conventional

 $-

 $5

 $10

 $15

 $20

 $25

 -  100,000  200,000  300,000  400,000  500,000  600,000

Conventional Technologies

Footprint 

Low

Medium

High

Compact Large

Activated 
Sludge

MBRs

IFAS

Li
fe

 C
yc

le
 C

os
t 

$ 
/ K

g 
N

 R
em

ov
ed

BAFs

MLE + 
Post Denit

Lagoons

Granular



9/26/2017

3

Nitrogen Removal - Intensified

 $-

 $5

 $10

 $15

 $20

 $25

 -  100,000  200,000  300,000  400,000  500,000  600,000

Conventional Technologies

Disruptive Technologies

Footprint 

Low

Medium

High

Compact Large

Activated 
Sludge

Suspended Growth 
Deammonification

IFAS 
Deammonification

Granular
Deammonification

MBRs

IFAS

Li
fe

 C
yc

le
 C

os
t 

$ 
/ K

g 
N

 R
em

ov
ed

BAFs

MLE + 
Post Denit

Lagoons

Granular

SANI Process

Technology Implementation at HRSD is Driven by:

• MINIMIZING Resource Utilization:
– Energy

– Chemicals

– Labor (operations, maintenance, instrumentation…)

– Concrete, footprint, land area

• MAXIMIZING Resource Recovery (business case must be good)
– Water (SWIFT)

– P

– N (can’t compete)

– CH4 – biogas (electricity, CNG, etc)
– Heat

– Hydraulic energy
– Chemicals of interest (maybe)

– Biosolids (N, P, organics)
– Etc, etc, etc

Intensification



9/26/2017

4

Chesapeake Elizabeth BNR Pilot

7

A‐Stage

B‐Stage Anammox
MBBR

CE Pilot Crew



9/26/2017

5

Topics for Today

1. Simultaneous nitrification denitrification (SND) 
with ammonia based aeration control (ABAC). 

2. York River Treatment Plant Pilot Testing:
– Mainstream deammonification with 

bioaugmentation and anammox retention 
– “Sidestream” biological P removal by RAS 

fermentation

Preliminary Background

• Nitrification

• Denitrification

• Bio‐P = biological phosphorus removal

We rely on bacteria to accomplish treatment…

– Organics (BOD, COD, TOC, etc)

– Nitrogen (N)

– Phosphorus (P)



9/26/2017

6

Conventional Nitrification‐Denitrification

1 mole Ammonia
(NH3 / NH4 

+)
½ mol Nitrogen Gas

(N2 )

1 mole Nitrite
(NO2

-)
1 mole Nitrite

(NO2
-)

1 mole Nitrate
(NO3

-)

Autotrophic Bacteria
Aerobic Environment

Heterotrophic Bacteria
Anoxic Environment

75% O2 (energy)
~100% Alkalinity

25% O2 (energy)

40% Carbon (BOD)

60% Carbon (BOD)

Ammonia Oxidizing 
Bacteria (AOB)

Nitrite Oxidizing .
Bacteria (NOB)

11

Nitrogen Removal

12

Ammonification
Org-N   NH4-N

Nitrification
NH4   NO3

Denitrification
NO3 N2

Influent

Aerobic Anoxic

Nitrogen Gas 
(N2)

Org-N + NH4

CarbonAlkalinity
(caustic)

Air-Oxygen
(energy)

Solids
Some Alkalinity



9/26/2017

7

MLE Process (N Removal)

Aerobic SC

Primary
Effluent

BOD + NH4

RAS
WAS

air

Nitrification &
Residual BOD Removal

Anoxic
BOD Rem. by
Denitrification

Nitrate/Internal Recycle (IMLR) = Nitrate Recycle (NRCY)

TN ~ 8-12 mg/L

4-Stage Bardenpho
(Better N Removal)

Aerobic
SC

RAS WAS

air

Anoxic

A
erobic

air

Anoxic

Carbon 
(Methanol?)

TN ~ 3-5 mg/LPrimary
Effluent

BOD + NH4

Nitrate Recycle (NRCY)

14



9/26/2017

8

15

PO4
-3

Energy

Acetate (food)

PO4
-3

Energy

CO2 + H2O
O2

Aerobic Conditions

Anaerobic Conditions

Biological Phosphorus Removal (Bio‐P)
Phosphorus accumulating organisms (PAOs) have a unique anaerobic/aerobic 
metabolism

Poly-P = granule of poly-phosphate

PHA = granule of polyhydroxyalkanoate

PHA

Poly-P

Bio‐P in A/O Process

16

A/O Process

ANA = Anaerobic
AER = Aerobic

Addition of an anaerobic selector…



9/26/2017

9

Add Bio‐P to MLE…  ‐ A2/O Process

17

A2/O or Phoredox Process

ANA = Anaerobic
ANX = Anoxic
AER = Aerobic

Virginia Initiative Process (VIP)

• Developed collaboratively by HRSD, Virginia Tech,  and CH2M Hill

• Biological N and P removal



9/26/2017

10

5-Stage Bardenpho

19

Generally - “5-stage BNR”
Add second anoxic zone to a Bio-P processes
(for example VIP + 2, MUCT+2, A2O+2, etc)

Ammonia-Based Aeration Control (ABAC)



9/26/2017

11

• Reduce energy consumption 
• less NH4 converted, aerating at lower DO, less 
COD oxidized aerobically

• Improve usage of sbCOD, reduce need for 
supplemental carbon

• Decrease ALK demand
• Decrease chlorine demand – chloramination
• Increase in nitrogen removal via simultaneous 
nitrification/denitrification (SND)

Benefits of ABAC

Ammonia‐Based Aeration Control 
(ABAC)



9/26/2017

12

 Brown and Caldwell 23

Ammonia vs NOx control (AvN)

Regmi et al., 2014

  

D.O. NO2-N
NO3-N

NH4-N

Aerobic 
Duration

Controller/
PLC

DO
Controller/

PLC

DO = set point

NH4-N - NOx-N
 = setpoint

M
AirS

N Species

SecEff Ammonia N SecEff Nitrite + Nitrate
SecEff Total inorganic N

9/02/20132/02/201326/01/201319/01/201312/01/20135/01/2013

C
O

N
C

. (
m

gN
/L

)

6

5

4

3

2

1

0

Benefits of Ammonia vs. NOx (AvN) control

• Maximize TIN removal for a given COD load

• Modes of implementation:
– Intermittent aeration

• NOB out‐selection
• Defined anoxic period for denitrification

– Continuous aeration
• Simple, continuous aeration
• Even more SND?



9/26/2017

13

Mechanisms of SND
• A DO gradient within the floc allows 
for an anoxic zone for denitrification to 
occur. 

Jimenez et al., 2013

• A DO gradient within the 
reactor. Incomplete mixing leads 
to areas of very low or zero DO.

How much SND is actually 
occurring in well‐mixed, plug‐flow 
processes with diffused aeration?

Experimental Approach

• Operated in both A/O and A2O configuration
• Very low DO of 0.1 to 0.2 mg/L



9/26/2017

14

SND vs. NOx reduced in the 
anoxic/anaerobic zone

0.0

5.0

10.0

15.0

20.0

25.0

0.0 5.0 10.0 15.0 20.0 25.0 30.0

A
e
ro
b
ic
 N
 R
e
m
o
va
l (
g/
d
ay
)

Anoxic N removal (g/day)

A/O

A2O

Significance

• Many HRSD plants are implementing ABAC 
and AvN. There are significant benefits to 
these control strategies but is additional TN 
removal guaranteed at lower DO 
concentrations?



9/26/2017

15

Nansemond – N Removal

6.00

7.25

0

1

2

3

4

5

6

7

8

9

10

TK
N
, N

O
x,
 T
N
 C
o
n
ce
n
tr
at
io
n
 (
m
g/
L)

TKN NOx

Dissolved Oxygen 
Control

Ammonia‐based
Aeration Control

Boat Harbor – N Removal



9/26/2017

16

Boat Harbor Profile 9/18/17

0

5

10

15

20

25

30

Influent Start Aerobic End Aerobic

m
g/
L

NH4

Nox

9 mg/L SND

Avg DO setpoint = 0.8 mg/L (South)
AvN ratio setpoint = 1.5

Topics for Today

1. Simultaneous nitrification denitrification (SND) 
with ammonia based aeration control (ABAC). 

2. York River Treatment Plant Pilot Testing:
– Mainstream deammonification with 

bioaugmentation and anammox retention 
– “Sidestream” biological P removal by RAS 

fermentation



9/26/2017

17

• 1% of Total Plant Influent Flow
• Rich in Nitrogen & Phosphorus
• 15 to 25% of the Total Plant TN load
• Ammonium Conc. 800 to 1,500 mg-N/L
• Temperature 30 - 38C
• Alkalinity insufficient for complete 

nitrification
• Insufficient carbon for denitrification

• For a Bio-P plant with no iron addition:
• Centrate TP = 200-800 mg/L

InfluentInfluent Primary 
Clarifier Secondary 

Clarifier
EffluentEffluent

CentrateCentrate

Primary SludgePrimary Sludge WASWAS

Dewatering

Thickening

RASRAS

Anaerobic
Digestion

BiosolidsBiosolids

Aeration 
Tank

Sidestream Treatment – N & P

33

Conventional Nitrification‐Denitrification

1 mole Ammonia
(NH3 / NH4 

+)
½ mol Nitrogen Gas

(N2 )

1 mole Nitrite
(NO2

-)
1 mole Nitrite

(NO2
-)

1 mole Nitrate
(NO3

-)

Autotrophic Bacteria
Aerobic Environment

Heterotrophic Bacteria
Anoxic Environment

75% O2 (energy)
~100% Alkalinity

25% O2 (energy)

40% Carbon (BOD)

60% Carbon (BOD)

Ammonia Oxidizing 
Bacteria (AOB)

Nitrite Oxidizing .
Bacteria (NOB)

34



9/26/2017

18

Nitritation‐Denitritation = “Nitrite Shunt” (2.0)

1 mole Ammonia
(NH3 / NH4 

+)
½ mol Nitrogen Gas

(N2 )

1 mole Nitrite
(NO2

-)
1 mole Nitrite

(NO2
-)

1 mole Nitrate
(NO3

-)

Autotrophic Bacteria
Aerobic Environment

Heterotrophic Bacteria
Anoxic Environment

75% O2 (energy)
~100% Alkalinity

25% O2 (energy)

40% Carbon (BOD)

60% Carbon (BOD)

Ammonia Oxidizing 
Bacteria (AOB)

Nitrite Oxidizing .
Bacteria (NOB)

Advantages:
• 25% reduction in oxygen demand (energy)
• 40% reduction in carbon (e- donor) demand
• 40% reduction in biomass production 35

Nitritation
Denitritation

Partial Nitritation‐Anammox = 
“Deammonification”   (3.0)

1 mole Ammonia
(NH3 / NH4 

+)
½ mol Nitrogen Gas (N2 ) + 
a little bit of nitrate (NO3

-)

0.5 mole Nitrite
(NO2

-)

Autotrophic Bacteria
Aerobic Environment

Autotrophic Anoxic
Environment37% O2 (energy)

~50% Alkalinity Ammonia Oxidizing 
Bacteria (AOB)

Advantages:
• 63% reduction in oxygen demand (energy)
• Nearly 100% reduction in carbon demand
• 80% reduction in biomass production
• No additional alkalinity required

ANAMMOX
“Anaerobic” Ammonia Oxidation - (New Planctomycete - Strous et al, 1999)

NH4
+ + 1.32 NO2

- + 0.066 HCO3
- + 0.13 H+   

0.26 NO3
- + 1.02N2 + 0.066 CH2O0.5N0.15 + 2.03 H2O

36



9/26/2017

19

One‐Step Sidestream Deammonification
• SBR + Hydrocyclone Granular Sludge (DEMON)

– Strass, Austria
– World Water Works, Inc.

• Upflow Granular Sludge (CANON/ANAMMOX)
– Olburgen, Netherlands
– Paques (NL)

• Biofilm process (MBBR-style)
– ANITA Mox – Malmo, Sweden

• AnoxKaldnes – Kruger - Veolia
– Deammon -- Hattingen, Germany & Stockholm

• Purac

Centrate
NH4

+

37

Partial Nitritation and Anammox
- combined in a single reactor

Sidestream Deammonification Status in 
North America

– DEMON – HRSD York River; Started October 2012; operating
– ANITA Mox – HRSD James River; Started November 2013; operating
– DEMON – Harvest Power/Reedy Creek, FL; Started January 2014; operating
– DEMON – Alexandria, VA; Started June 2015; operating 
– DEMON‐ Guelph, Ontario; Started 2015; operating 
– ANITA Mox – South Durham, NC; Started 2015; operating 
– DEMON – Greeley, CO; Started 2015; operating 
– ANITA Mox – Chicago Egan MWRDGC; Started 2016; operating
– ANITA Mox – Denver MWRD; Started 2017; operating

– DEMON – Pierce County, WA; pilot complete; in construction
– DEMON – DCWater Blue Plains; in construction



9/26/2017

20

DEMON at HRSD York River (15 MGD)

DEMON

DENITE	
FILTERS

HEADWORKS

AERATION
BASINS

ANAEROBIC	
DIGESTION

THICKENING

DEWATERING

Implementation of DEMON at York River



9/26/2017

21

HRSD James River Treatment Plant (20 MGD)

ANITA Mox Sidestream Deammonification MBBR



9/26/2017

22

• 1% of Total Plant Influent Flow
• Rich in Nitrogen & Phosphorus
• 15 to 25% of the Total Plant TN load
• Ammonium Conc. 800 to 1,500 mg-N/L
• Temperature 30 - 38C
• Alkalinity insufficient for complete 

nitrification
• Insufficient carbon for denitrification

• For a Bio-P plant with no iron addition:
• Centrate TP = 200-800 mg/L

InfluentInfluent Primary 
Clarifier Secondary 

Clarifier
EffluentEffluent

CentrateCentrate

Primary SludgePrimary Sludge WASWAS

Dewatering

Thickening

RASRAS

Anaerobic
Digestion

BiosolidsBiosolids

Aeration 
Tank

Sidestream Treatment – N & P

43

HRSD York River Plant (15 MGD)

DEMON

DENITE	
FILTERS

HEADWORKS

AERATION
BASINS

ANAEROBIC	
DIGESTION

THICKENING

DEWATERING



9/26/2017

23

Drivers for Mainstream Shortcut N Removal

• Eliminate External Carbon

• Energy

– decreases aeration demand for N removal

– decreases aerobic COD oxidation
– diverts wastewater carbon to anaerobic digestion

• Intensification

– carbon diversion = much smaller aeration tank 
volume required

Challenges

Management of populations

1. NOB out‐selection (maximize AOB rate)
2. Anammox retention



9/26/2017

24

Mainstream Approaches Considered

Fully granular

system
Biofilm system

Hybrid 

(Floc/granule)

system

2‐stage:

Suspended + biofilm

2‐step:

Suspended + biofilm

Where is the work being performed?

Veolia/Kruger (France) 

Eawag (Switzerland)

Lund University (Sweden)

Technical University Darmstadt (Germany)

Columbia University (USA)

Northwester University/MWRDGC (USA)

WERF team (DC Water, HRSD, AraConsult, etc)

PUB Singapore

VCS Denmark, AlexRenew (CH2M)

Northwester University/MWRDGC (USA)

`

WERF team (DC Water, HRSD, AraConsult, etc)

Beijing University of Technology (China)

TU Delft (NL)/Paques (NL)

Ghent University/Colsen (BE)

University Santiago de Compostela/Aqualia (Spain)

University of Washington (USA)

Harbin Institute of Technology (China)



9/26/2017

25

N removal is driven by extent of C diversion

Conventional 
Nitrification/Denitrification

Nitrite Shunt Deammonification

High  C/N

6‐10/1 range ?

Heterotrophs Dominate

Medium C/N

3‐5/1 range ?

Low C/N

1‐3/1 range ?

Mostly Anammox   

Processes for Carbon Diversion & Control

• Primary Clarifier

• Chemically Enhanced Primary Treatment
• “A‐stage” ‐ super high‐rate activated sludge
• Primary filtration ‐microscreen, cloth, compressible media
• AAA® ‐ convert rectangular primary clarifier to A‐stage
• Captivator® ‐ aerated WW contact with WAS + DAF
• ClearCove – screening, batch settling, CEPT, EQ combined
• High rate MBBR + DAF
• Roughing trickling filter
• Conventional high‐rate activated sludge
• Mainstream anaerobic treatment – UASB, AnMBR

50



9/26/2017

26

51

Existing PCs converted to  
A-Stage clarifiers

B-Stage Deammonification
- Advanced aeration controls 

(e.g. AvN)
- SRT control
- Mainstream anammox retention
- Sidestream BioP (RAS ferm.)

Bioaugmentation of AOB 
and anammox to 
mainstream

Addition of A-Stage aeration 
- Controls C:N
- Maximizes C Recovery

Methanol-based denite filters 
converted to anammox polishing

Capacity = 20‐23 MGD
More digester gas – CNG?

Mainstream Deammonification at the Pilot

Anammox biomass 
retention mechanism

Can achieve 
3‐4 mg/L 
additional 
TIN removal

Bioaugment DEMON biomass



9/26/2017

27

Add Bio‐P to MLE…  ‐ A2/O Process

53

A2/O or Phoredox Process

ANA = Anaerobic
ANX = Anoxic
AER = Aerobic

Sidestream Bio‐P

• Ferment for 24‐48 hours without external 
carbon 

• More realistic sizing is 4‐8 hr HRT with some 
external carbon addition



9/26/2017

28

RAS Fermentation

Tooker, N.B., Barnard, J.L., Bott, C.B., Carson, K., Dombrowski, P.D., Martin, K., 
McQuarrie, J., Menniti, A., Phillips, H., Schauer, P., Shaw, A., Stevens, G., Takács., I., 
Onnis‐Hayden, A., Gu, A. (2016). Side‐stream enhanced biological phosphorus 
removal as a sustainable and stable approach for removing phosphorus from 
wastewater. IWA – Nutrient Removal & Recovery, Denver, USA.

• Increases reliability of Bio‐P 
when influent VFA is low

• Combines hydrolysis, 
fermentation, and 
enrichment of PAO

• Selection of PAO over GAO 

• Possibly enrichment of 
Tetrasphaera over 
Accumulibacter

Sidestream RAS Fermentation

Sidestream Bio P Reactor (SBPR) with 10‐
30% of the RAS for 4‐8 hrs with or without 
external carbon addition (fermentate)

• Objective: Determine if 
reliable Bio‐P can occur in 
an A/B process by 
fermenting a portion of 
the RAS

• Expected Results: Would 
be remarkable to achieve 
Bio‐P in A/B process. May 
have an effect on NOB 
outselection. 



9/26/2017

29

A‐stage WAS Fermentation

A‐stage WAS

24 hr HRT

Thickener
Fermenter

Waste

Fermentate to 
sidestream RAS reactor

Bioaugment DEMON biomass



9/26/2017

30

Questions?



HRSD COMMISSION MEETING MINUTES 
September 26, 2017 

 
 

ATTACHMENT #8 
 
 
AGENDA ITEM 22. – Informational Items 
 
a. Management Reports 

 (1) General Manager 

 (2) Communications 

 (3) Engineering 

 (4) Finance 

 (5) Information Technology 

 (6) Operations 

 (7) Special Assistant for Compliance Assurance 

 (8) Talent Management 

 (9) Water Quality 

 (10) Report of Internal Audit Activities 

 (11) Internal Audit Report – Procurement and ProCard 
Management 

b. Strategic Planning Metrics Summary 

c. Effluent Summary 

d. Air Summary 

 



 
 

PO Box 5911, Virginia Beach, VA 23471-0911 • 757.460.7003 
  

Commissioners:  Frederick N. Elofson, CPA, Chair • Maurice P. Lynch, PhD, Vice-Chair • Vishnu K. Lakdawala, PhD 
Michael E. Glenn • Stephen C. Rodriguez • Willie Levenston, Jr. • Ann W. Templeman • Elizabeth A. Taraski, PhD 

www.hrsd.com 

September 19, 2017 
 
Re:  General Manager’s Report 
 
Dear Commissioners: 
 
Hampton Roads has been very fortunate this year to observe the impact of 
hurricanes without actually feeling the effects.  Hurricanes Harvey and Irma have 
been sobering reminders of the challenges our region will face when the next 
storm hits our coast.  It has been 14 years (to the day as I write this report) since 
the last major storm hit us, with Isabel making landfall as a very weak category 1 
hurricane.  It is challenging to even imagine the impact of a storm of Irma’s size 
and strength. 
 
While we have an excellent Hurricane Plan, we have focused our drills and 
preparation on what we believe to be most probable, not the unimaginable.  Our 
planning has focused on up to a category 2 hurricane passing over the region in 
a reasonable timeframe.  We have not given serious consideration to a larger 
storm or one that could stall over our region and dump more than a year’s worth 
of rain in less than one week.   
 
As a result, we will be reviewing our plans over the coming months and exploring 
a modeling exercise that inundates our region with a Harvey-like rain event.  The 
results of such an exercise may not result in changes to our plan, but at least we 
will have a better understanding of where the largest impacts to our facilities and 
our region will occur and what the duration of recovery efforts may be in such an 
unlikely situation.   
 
The highlights of August’s activities are detailed in the attached monthly reports. 
 
1. Treatment Compliance and System Operations:   All plants met all 

VPDES and air permit requirements during the month.  The North Shore 
interceptor system experienced capacity-related overflows due to intense 
rain events in Hampton on August 8 and 29 and in Suffolk on August 12.   
Details of these and other minor issues are included in the Operations 
Director’s report.   
  



HRSD Commission 
September 19, 2017 

Page 2 
 

   

2. Internal Communications:  I participated in the following 
meetings/activities with HRSD personnel:  

 
a. A meeting with HRSD United Way Campaign leaders to discuss this 

year’s campaign 
b. A meeting to discuss the potential redevelopment of the Meekins 

Building to solve space issues in the Water Quality Department 
c. A meeting to review exterior colors for the Sustainable Water Initiative 

for Tomorrow (SWIFT) Research Center 
d. A meeting to discuss employee uniform items 
e. A review of the interpretive education elements for the SWIFT 

Research Center 
f. A meeting to review projects related to the Chesapeake-Elizabeth 

Treatment Plant closure plan 
g. Multiple meetings planning the October 12th Imagine a Day without 

Water event at the SWIFT Research Center 
h. A strategic planning update meeting 
i. Several calls and meetings regarding reviews of the Regional Wet 

Weather Management Plan (RWWMP) 
j. A debrief and planning meeting for 2018 apprentice graduation 
k. A meeting to review property acquisition issues associated with Surry 

and Williamsburg 
l. A meeting to review staffing issues in Operations 
m. A meeting to discuss community meetings associated with the 

Virginia Beach storage tank project 
n. Two new employee orientation sessions 
o. One breakfast with employees celebrating service anniversaries 

 
3. External Communications:  I participated in the following meetings/ 

activities: 
 

a. A meeting with the City of Hampton Planning Department regarding 
repurposing Bridge Street Pump Station 

b. Multiple planning calls with Water Environment Federation (WEF) 
staff and participants in the upcoming WEF Technical Exhibition 
Conference (WEFTEC) Public Officials Forum 

c. The groundbreaking for the Elizabeth River Project Paradise Creek 
Park education building 